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ACNE PRODUCTS 

Adapalene (Differin) 0.1% & 0.3% gel 

Benzaclin topical gel 

Benzoyl Peroxide (Benzac AC) 10% gel 

Clindamycin (Cleocin T) 1% topical solution 

Erythromycin (Emgel) 2% gel 

Erythromycin 2% topical solution 

Erythromycin (Ery Pad) 2% pads 

Tretinoin (Retin A) 0.025% gel; 0.025% & 

0.05% cream 

ADRENALS 
Cortisone 25 mg tablet 

Dexamethasone (Decadron) 0.75 & 4 mg tablet; 

0.5 mg/5 ml elixir 

Fludrocortisone (Florinef) 0.1 mg tablet 

Hydrocortisone (Cortef) 20 mg tablet 

Methylprednisolone (Medrol) 4 mg tablet & 

Dosepak 

Prednisone (Deltasone) 1, 5, 10, 20, & 50 mg 

tablet 

Prednisolone (Prelone) 15 mg/ml oral solution 

ANALGESICS/PAIN/ 

NSAIDS/ARTHRITIS 
CONTROLLED SUBSTANCES 

Hycet (C-III) 7.5mg/325mg solution 

Lortab (C-IV) 5 mg/500 mg tablet 

Meperidine (Demerol) (C-II) 50 mg tablet 

Morphine (MS Contin) (C-II) 15, 30, & 60 mg 

tablet 

Morphine (C-II) 15 mg tablet 

Norco (C-V) 5 mg/ 325 mg, 7.5 mg/325 mg & 

10 mg/325 mg tablet 

Percocet (C-II) 5 mg/325 mg & 10 mg/325 mg 

tablet 
Tylenol #3 (C-III) tablet 

Tylenol w/codeine (C-V) 120 mg/12 mg/5 ml 

oral solution 

NON-CONTROLLED SUBSTANCES 

Acetaminophen (Tylenol) 80 mg/0.8 ml drop; 

160 mg/5 ml elixir; 325 mg tablet; 120 mg 

pediatric suppository 

Celecoxib (Celebrex) 100 & 200 mg capsule 

Gabapentin (Neurontin) 100, 300, & 400 mg 

capsule; 600 & 800 mg tablet 

Ibuprofen (Motrin) 400, 600, & 800 mg tablet; 

100 mg/5 ml oral suspension 

Indomethacin (Indocin) 25 & 50 mg capsule 

Meloxicam (Mobic) 7.5 & 15 mg tablet 

Nabumetone (Relafen) 500 & 750 mg tablet 

Naproxen (Naprosyn) 250 & 500 mg tablet; 125 

mg/5 ml oral suspension 

Naproxen sodium (Anaprox DS) 275 & 550 mg 

tablet 

Salsalate (Disalcid) 500 & 750 mg tablet 

Tramadol (Ultram) 50 mg tablet 

Ultracet 37.5 mg/325 mg tablet 

ANDROGENS 
Testosterone Cypionate 200 mg/ml 

Testosterone (Androgel) 1% 2.5 g & 5 g topical 

gel packet 

ANTI-ALZHEIMERS 
Donepezil (Aricept) 5 & 10 mg tablet 

ANTIANGINALS 
Isosorbide Dinitrate (Isordil) 5, 10, 20, & 30 mg 

tablet; 40 mg ER tablet; 2.5 mg SL tablet 

Isosorbide Mononitrate (Imdur) 30, 60, & 120 

mg ER tablet 

Nitroglycerin (NitroDur) 0.1, 0.2, 0.3, 0.4, 0.6, 

& 0.8 mg 24 hour patch 

Nitroglycerin (Nitrolingual) 0.4 mg/spray SL 

spray 

Nitroglycerin (Nitrostat) 0.4 mg SL tablet 

ANTICHOLINERGICS/ 

ANTISPASMODICS 
Benztropine (Cogentin) 0.5, 1, & 2 mg tablet 

Dicyclomine (Bentyl) 10 mg capsule; 20 mg 

tablet; 10 mg/5 ml oral solution 

Hyoscyamine (Levsin) 0.125 mg SL tablet 

Trihexyphenidyl (Artane) 2 mg tablet; 

0.4mg/ml elixir 

ANTICOAGULANTS
 

Aspirin 81 mg chewable tablet; 81 mg & 325 

mg EC tablet; 325 mg tablet 

Clopidogrel (Plavix) 75 mg tablet 

Dabigatran (Pradaxa) 75 mg & 150 mg 

capsule 
Enoxaparin (Lovenox) 30, 40, 60, 80, 100 & 

120 mg syringe 

Warfarin (Coumadin) 1, 2, 2.5, 3, 4, 5, 6, 7.5, & 

10 mg tablet 

ANTICONVULSANTS 
Carbamazepine (Tegretol) 100 mg chewable 

tablet; 100 mg/5 ml oral suspension; 200 mg 

tablet; 400 mg ER tablet 

Clonazepam (Klonopin) (C-IV) 0.5 & 1 mg 

tablet 

Divalproex (Depakote) 125 mg sprinkle 

capsule; 125, 250, & 500 mg DR tablet; 250 

& 500 mg ER tablet 

Phenobarbital (C-IV) 15, 30, 60, & 100 mg 

tablet; 20 mg/5 ml oral solution 

Phenytoin (Dilantin) 50 mg chewable tablet; 

100 mg capsule; 125 mg/5 ml oral suspension 

Topiramate (Topamax) 25, 50, 100, & 200 mg 

tablet 

ANTIDEPRESSANTS/ ANTIMANIC 
Amitriptyline (Elavil) 10, 25, 50, & 75 tablet 

Bupropion (Wellbutrin/SR/XL) 75 & 100 mg 

tablet; 100 & 150 mg ER 12-hour tablet; 150 

& 300 mg ER 24-hour tablet 

Citalopram (Celexa) 10, 20, & 40 mg tablet; 10 

mg/5 ml oral solution 

Desipramine (Norpramine) 25 mg tablet 

Doxepin (Sinequan) 10, 25, 50, & 75 mg 

capsule; 10 mg/ml concentrate 

Fluoxetine (Prozac) 10, 20, & 40 mg capsule; 

20 mg/5 ml oral solution 

Imipramine (Tofranil/PM) 10, 25, & 50 mg 

tablet; 75 mg capsule 

Lithium Carbonate 150 & 300 mg capsule 

Lithium Citrate 8 mEq/5 ml oral solution 

Mirtazapine (Remeron) 15, 30, & 45 mg tablet 

Nortriptyline (Pamelor) 10, 25, & 50 mg 

capsule; 10 mg/5 mL oral solution 

Paroxetine (Paxil) 20, 30, & 40 mg tablet 

Quetiapine (Seroquel/XR) 25 mg, 50 mg, 100 

mg, 200 mg, 300 mg , & 400 mg tablet; 50 

mg, 150 mg, 200 mg, 300 mg & 400 mg XR 

tablet 
@Sertraline (Zoloft) 25, 50, & 100 mg tablet; 20 

mg/ml concentrate 

Trazodone (Desyrel) 50, 100, 150, & 300 mg 

tablet 

Venlafaxine (Effexor/XR) 50, & 75 mg tablet; 

37.5, 75, & 150 mg capsule 

ANTI-DIABETIC AGENTS/ 

DEVICES 
Alcohol Pads 

Glipizide (Glucotrol/XL) 2.5, 5 & 10 mg tablet; 

5 mg & 10 mg XL tablet 

Glyburide (Diabeta/Glynase) 1.25, 2.5, & 5 mg 

tablet; 1.5, 3, & 6 mg micronized tablet 

Insulin, Aspart (Novolog 70/30 mix) 100 U/ml 

vial; Flexpen 

Insulin, Aspart (Novolog) 100 U/ml vial, 

FlexPen, & Cartridge 

Insulin, Glargine (Lantus) 100 U/ml vial & 

Solostar pen 

Insulin, Human (Novolin) N, R, & 70/30 100 

U/ml vial 

Insulin, Detemir (Levemir) 100 U/ml vial 

Janumet 50 /500 & 50 mg/1000 mg tablet 

Lancets 

Metformin (Glucophage/XR) 500, 850, & 1000 

mg tablet; 500 & 750 mg ER tablet 

Pen Needles (BD UltraFine) 31G 

Pioglitazone (Actos) 15, 30, & 45 mg tablet 

Precision Xtra Glucose Monitor 

Precision Xtra Test Strips 100 strips/box 

Sitagliptin (Januvia) 25 mg, 50 mg, & 100 mg 

tablet 

True-Result Blood Glucose Meter 

True-2-Go Blood Glucose Meter 

Truetest Blood Glucose Test Strips 50 

strips/box & 100 strips/box 

ANTIGOUT 
Allopurinol (Zyloprim) 100 & 300 mg tablet 

Colchicine (Colcrys) 0.6 mg tablet 

Probenecid (Benemid) 500 mg tablet 

ANTI-INFECTIVES 
ANTIBACTERIALS 

Amoxicillin 250 mg & 500 mg capsule; 875 mg 

tablet; 250 mg/5 ml, & 400 mg/5 ml oral 

suspension; 250 mg chewable tablet 

Ampicillin 250 mg capsule 

Augmentin 125 mg/5 ml, 200 mg/5 ml, 250 

mg/5 ml, & 400 mg/5 ml oral suspension; 
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600 mg/5 ml ES oral suspension; 250 mg, 

500 mg, & 875 mg tablet 

Azithromycin (Zithromax) 250 mg & 500 mg 

tablet & Z-Pak; 100 mg/5 ml, 200 mg/5 ml 

oral suspension; 1 gm packet 

Bactrim (Septra) 400 mg/80 mg tablet; 800 

mg/160 mg tablet; 200 mg/40 mg/5 ml & 800 

mg/160 mg/5 ml oral suspension 

Cefdinir (Omnicef) 300 mg capsule and 

125mg/5ml and 250mg/5ml oral suspension 

Cefditoren (Spectracef) 200 mg tablet 

Cefprozil (Cefzil) 250 mg tablet; 250 mg/5 ml 

oral suspension 

Cephalexin (Keflex) 250 mg & 500 mg capsule; 

250 mg/5 ml oral suspension 

Ciprofloxacin (Cipro) 100 mg, 250 mg, 500 mg, 

& 750 mg tablet; 5 g/100 ml oral suspension 

Clindamycin (Cleocin) 150 mg capsule 

Dicloxacillin (Dynapen) 250 mg & 500 mg 

capsule 

Doxycycline (Vibramycin) 100 mg tablet; 100 

mg capsule 

Erythromycin 250 mg tablet (base); 250 mg 

tablet (stearate); EES 200 mg/5 ml oral 

suspension 

Levofloxacin (Levaquin) 250 mg, 500 mg, & 

750 mg tablet; 25 mg/ml oral solution 

Minocycline (Minocin) 50 mg & 100 mg 

capsule 

Neomycin (Mycifradin) 500 mg tablet 

Nitrofurantoin (Macrodantin) 50 mg capsule 

Nitrofurantoin (Macrobid) 100 mg capsule 

Penicillin VK 250 mg & 500 mg tablet; 125 

mg/5 ml & 250 mg/5 ml oral suspension; 125 

mg/5 mL oral solution 

Tetracycline 250 mg & 500 mg capsule 

ANTIFUNGALS 

Fluconazole (Diflucan) 100, 150 & 200 mg 

tablet 

Griseofulvin ultramicronized 125 mg & 250 mg 

tablet; 125 mg/5 ml oral suspension 

Nystatin 100,000 unit/ml oral suspension 

Terbinafine (Lamisil) 250 mg tablet 

ANTIMYCOBACTERIALS 

Ethambutol (Myambutol) 100 mg & 400 mg 

tablet 

Isoniazid (INH) 100 mg & 300 mg tablet; 

50mg/5ml syrup 

Pyrazinamide 500 mg tablet 

Rifampin (Rifadin) 300 mg capsule 

ANTIVIRALS 
@Acyclovir (Zovirax) 200 mg capsule; 400 mg 

& 800 mg tablet; 200 mg/5 ml oral 

suspension  

Amantadine (Symmetrel) 100 mg tablet; 100 

mg capsule; 50 mg/5 ml syrup 

Valacyclovir (Valtrex) 500 & 1,000 mg tablet 

ANTIPROTOZOALS 

Chloroquine (Aralen) 500 mg tablet 

Malarone 250/100 mg tablet 

Mefloquin (Lariam) 250 mg tablet 

Metronidazole (Flagyl) 250 mg & 500 mg tablet 

Primaquine 26.3 mg tablet 

MISCELLANEOUS ANTI-INFECTIVES 

Mebendazole (Vermox) 100 mg chew tablet 

ANTILIPIDEMICS 
Atorvastatin (Lipitor) 10 mg, 20 mg, 40 mg &    

80 mg tablet 

Colestipol (Colestid) 1 gram tablet 

Ezetimibe (Zetia) 10 mg tablet 

Fenofibrate (Tricor) 48 mg & 145 mg tablet 

Fenofibrate (Triglide) 50 mg & 160 mg tablet 

Gemfibrozil (Lopid) 600 mg tablet 

Nicotinic Acid (Niacin) 500 mg tablet 

Niacin (Niaspan) 500 mg, 750 mg, & 1000 mg 

ER tablet 
@Omega-3 Acid (Lovaza) 1 Gram capsule 

Pravastatin (Pravachol) 10 mg, 20 mg, 40 mg, 

& 80 mg tablet 

Simvastatin (Zocor) 5 mg, 10 mg, 20 mg, 40 

mg, & 80 mg tablet 

Vytorin 10 mg/20 mg, 10 mg/40 mg, 10 mg/80 

mg tablet 

ANTINEOPLASTIC AGENTS 
Azathioprine (Imuran) 50 mg tablet 

Megesterol (Megace) 40 mg tablet 

Methotrexate 2.5 mg tablet 

Tamoxifen (Nolvadex) 10 & 20 mg tablet 

ANTIPARKINSON’S 
Sinemet 10 mg/100 mg, 25 mg/100 mg & 25 

mg/250 mg tablet 

ANTIPSYCHOTICS 
Risperidone (Risperdal) 0.25 mg, 0.5 mg, 1 mg, 

2 mg, 3 mg & 4 mg tablet; 1 mg/ml oral 

solution 

Thiothixene (Navane) 5 mg capsule 

ANXIOLYTICS/SEDATIVES/ 

HYPNOTICS 
Alprazolam (Xanax) (C-IV) 0.25 mg and 0.5 

mg tablet 

Buspirone (Buspar) 5 mg, 10 mg, & 15 mg 

tablet 

Lorazepam (Ativan) (C-IV) 1 mg tablet 

Melatonin/B6 3 mg/338 mcg tablet 

Temazepam (Restoril) (C-IV) 15 mg & 30 mg 

capsule 

Zolpidem (Ambien) (C-IV) 5 mg & 10 mg 

tablet  

BIRTH CONTROL 
Jolessa 0.15 mg/0.03 mg tablet 

Levora (Levlen) 0.15 mg/0.03 mg tablet 

Loestrin Fe 1/20 & 1.5/30 tablet 

Low-Ogestrel 0.3 mg/0.03 mg tablet 

Lutera 0.2 mg/0.1 mg tablet 

Medroxyprogesterone (Depo-Provera) 150 

mg/ml syringe 

Mononessa 0.035 mg/0.25 mg tablet 

Necon 777 (Ortho-Novum) 

Next Choice 0.75 mg tablet 

Norethindrone (Nor-QD) 0.35 mg 

Norinyl 1/35 0.035 mg/1 mg tablet 

Nuvaring 

OrthoEvra patch 

Ortho Tri-Cyclen Lo 

Trinessa (Ortho-Tricyclen) 

Trivora (Tri-Levlen) 

Yasmin 3 mg/0.03 mg tablet 

Yaz 3 mg/0.02 mg tablet 

Zovia 1/35 (Demulen) tablet 

CARDIAC MEDICATIONS 
ACE-INHIBITORS 

Captopril (Capoten) 12.5 mg, 25 mg, 50 mg, & 

100 mg tablet 

Lisinopril (Prinivil/Zestril) 2.5 mg, 5 mg, 10 

mg, 20 mg, 30 mg, & 40 mg tablet 

Ramipril (Altace) 1.25 mg, 2.5 mg, 5 mg, & 10 

mg capsule 

Zestoretic 10 mg/12.5 mg, 20 mg/12.5 mg, 20 

mg/25 mg tablet 

ALPHA-BLOCKERS 

Prazosin (Minipress) 1 mg, 2 mg & 5 mg 

capsule 

Terazosin (Hytrin) 1 mg, 2 mg, 5 mg & 10 mg 

capsule 

ANGIOTENSIN RECEPTOR BLOCKERS 

(ARBs) 

Diovan HCT 80 mg/12.5 mg, 160 mg/12.5 mg, 

160 mg/25 mg, 320 mg/12.5 mg, & 320 

mg/25 mg tablet  

Hyzaar 50 mg/12.5 mg, 100 mg/12.5 gm & 100 

gm/25 mg tablet 

Losartan (Cozaar) 25 mg, 50 mg, & 100 mg 

tablet 

Micardis HCT 40 mg/12.5 mg, 80 mg/12.5 mg, 

& 80 mg/25 mg tablet 

Telmisartan (Micardis) 20 mg, 40 mg, & 80 mg 

tablet 

Valsartan (Diovan) 40 mg, 80 mg, 160 mg, & 

320 mg tablet 

ANTIARRHYTHMICS 

Amiodarone (Cordarone) 200 mg tablet 

BETA-BLOCKERS 

Atenolol (Tenormin) 25 mg, 50 mg & 100 mg 

tablet 

Carvedilol (Coreg/CR) 3.125 mg, 6.25 mg, 12.5 

mg, & 25 mg tablet; 10 mg, 20 mg, 40 mg, & 

80 mg capsule 

Clonidine (Catapres) 0.1 mg, 0.2 mg, & 0.3 mg 

tablet 

Metoprolol Succinate (Toprol XL) 25 mg, 50 

mg, 100 mg, & 200 mg tablet 

Metoprolol Tartrate (Lopressor) 25 mg, 50 mg, 

& 100 mg tablet 

Nadolol (Corgard) 40 mg tablet 

Propranolol(Inderal) 10, 20, & 40 mg tablet; 80 

& 120 mg LA capsule 

CALCIUM CHANNEL BLOCKERS 

Dihydropyridine 

Amlodipine (Norvasc) 2.5 mg, 5 mg, & 10 mg 

tablet 

Nifedipine (Adalat CC) 30 mg, 60 mg, & 90 mg 

ER tablet 

Nisoldipine (Sular) 20 mg, 30 mg, & 40 mg 

tablet 

NON-Dihydropyridine 

Diltiazem (Cardizem/Tiazac) 60 mg tablet; 120 

mg, 180 mg, 240 mg, 300 mg, 360 mg, & 

420 mg ER capsule 

Verapamil (Calan) 80 mg & 120 mg tablet; 120 

mg, 180 mg, & 240 mg ER tablet 
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CARDIAC GLYCOSIDES 

Digoxin (Lanoxin) 0.125 mg & 0.25 mg tablet 

DIURETICS 

Acetazolamide (Diamox) 250 mg tablet 

Chlorthalidone (Hygroton) 25 mg & 50 mg 

tablet 

Furosemide (Lasix) 20 mg & 40 mg tablet; 10 

mg/ml oral solution 

Hydrochlorothiazide 12.5 mg capsule; 25 mg & 

50 mg tablet 

Indapamide (Lozol) 2.5 mg tablet 

Maxide 37.5 mg/25 mg & 75 mg/50 mg tablet 

Metolazone (Zaroxlyn) 2.5 mg, 5 mg, & 10 mg 

tablet 

Spironolactone (Aldactone) 25 mg, 50 mg & 

100 mg tablet 

MISCELLANEOUS  

ANTI-HYPERTENSIVES 

Hydralazine (Apresoline) 10 mg, 25 mg, 50 mg, 

& 100 mg tablet 

Lotrel 2.5 mg/10 mg, 5 mg/10 mg, 5 mg/20 mg, 

5 mg/40 mg, 10 mg/20 mg, & 10 mg/40 mg 

capsule 

Methyldopa (Aldomet) 250 & 500 mg tablet 

COUGH/COLD/ALLERGY 
ANTIHISTAMINES 

Cetirizine (Zyrtec) 10 mg tablet; 1 mg/1 ml 

syrup  

Chlorpheniramine (Chlor-Trimeton) 4 mg tablet 

Cyproheptadine (Periactin) 4 mg tablet; 2 mg/5 

ml syrup 

Dimaphen 2.5-1 mg/5 ml elixir 

Diphenhydramine (Benadryl) 25 mg & 50 mg 

capsule; 12.5 mg/5 ml syrup 

Fexofenadine (Allegra) 60 and 180 mg tablet 

Hydroxyzine (Atarax) 10 mg, 25 mg, & 50 mg 

tablet; 10 mg/5 ml oral solution/syrup 

Hydroxyzine Pamoate (Vistaril) 25 mg & 50 

mg capsule 

Loratadine (Claritin) 10 mg tablet; 1 mg/1 ml 

syrup 

ANTITUSSIVES/EXPECTORANTS 

Benzonatate (Tessalon) 100 mg & 200 mg perle 

Codeine (C-II) 30 mg tablet 

Dimaphen DM 1-2.5-5 mg/5 ml elixir 

Guaifenesin (Mucinex/Robitussin) 600 mg 

tablet; 100 mg/5 ml 

Mucinex D 1200/120 mg tablet 

Mucinex DM 1200/60 mg tablet 

Robitussin AC (C-III) syrup 

Robitussin DM syrup 

DECONGESTANTS 

Pseudoephedrine (Sudafed) 30 mg tab; 30 mg/5 

ml syrup 

DENTAL & ORAL RINSE AGENTS 
Chlorhexidine (Peridex) 0.12% rinse 

Fluoride 0.5 mg/ml oral drops 

Lidocaine 2% viscous solution 

Magic Mouthwash 

(diphenhydramine/lidocaine/maalox 1:1:1) 

Prevident 5000 Sensitive 1.1%/5% paste 

Sodium Fluoride (Prevident 5000 Plus) 1.1% 

paste 

Triamcinolone in Orabase (Kenalog) 0.1% paste 

ELECTROLYTIC & MINERAL 

BALANCE 
Ferrous Sulfate 325 mg tablet; 15 mg/1 ml oral 

solution  

Potassium Chloride (Klor-Con/Micro-K) 8 

mEq, 10 mEq, & 20 mEq ER tablet; 10 % 

oral solution; 10 mEq ER capsule; 20 mEq 

packet 

ESTROGENS & PROGESTINS 
Estradiol (Climara) 0.025 mg/24 hr, 0.0375 

mg/24 hr, 0.05 mg/24 hr, 0.06 mg/24 hr, 

0.075 mg/24 hr, & 0.1 mg/24 hr weekly patch  

Estradiol (Delestrogen) 20 mg/ml  

Estradiol (Estrace) 1 mg & 2 mg tablet 

Estradiol (Estraderm) 0.05 mg & 0.1 mg bi-

weekly patch 

Estrogen, Conjugated (Premarin) 0.3 mg, 0.45 

mg, 0.625 mg, 0.9 mg, & 1.25 mg tablet; 

0.625 mg/g vaginal cream 

Medroxyprogesterone (Provera) 2.5 mg, 5 mg, 

& 10 mg tablet 

Norethindrone (Aygestin) 5 mg tablet 

Prem-Pro 0.3 mg/1.5 mg, 0.45 mg/1.5 mg, 

0.625 mg/2.5 mg, & 0.625 mg/5 mg tablet 

Progesterone (Prometrium) 100 mg and 200 mg 

capsule 

FERTILITY AGENTS 
Clomiphene (Clomid) 50 mg tablet 

GASTROINTESTINAL AGENTS 
ANTIDIARRHEALS 

Lomotil (C-V) 2.5 mg/0.025 mg tablet 

Loperamide (Imodium) 2 mg capsule 

 

ANTIEMETICS & ANTIVERTIGO 

Meclizine (Antivert) 25 mg chewable tablet 

Promethazine (Phenergan) 25 mg tablet; 12.5 

mg & 25 mg suppository; 6.25 mg/5 ml oral 

solution 

Prochlorperazine (Compazine) 10 mg tablet 

ANTIULCER & ACID SUPPRESSANTS 

Cimetidine (Tagamet) 300 mg & 400 mg tablet 

Esomeprazole (Nexium) 20 mg & 40 mg 

capsule  

Omeprazole (Priloec) 10 mg,  20 mg, & 40 mg  

capsule 

Ranitidine (Zantac) 150 mg tablet; 15 mg/ml 

syrup 

Sucralfate (Carafate) 1 gram tablet 

LAXATIVES & SOFTENERS 

Bisacodyl (Dulcolax) 5 mg tablet; 10 mg 

suppository 

Docusate Sodium (Colace) 100 mg capsule 

GO-Lytely 

Lactulose 10 gm/15 ml syrup 

MoviPrep 

Polyethylene Glycol (Miralax) 255 g & 527 g 

MISCELLANEOUS GI AGENTS 

Metoclopramide (Reglan) 10 mg tablet; 5 mg/5 

ml oral solution 

Sulfasalazine (Azulfidine) 500 mg tablet; 500 

mg DR tablet 

IMMUNE MODIFYING AGENTS 
Azathioprine (Imuran) 50 mg tablet 

Cyclosporine (Sandimmune) 25 mg capsule 

Cyclosporine modified (Gengraf) 25 mg 

capsule 

Hydroxychloroquine (Plaquenil) 200 mg tablet 

Methotrexate 2.5 mg tablet 

Mycophenolate (CellCept) 250 mg capsule          

& 500 mg tablet 

MIGRAINE AGENTS 
Fioricet (C-III) tablet 
@Rizatriptan (Maxalt/MLT) 5 mg & 10 mg 

tablet; 5 mg & 10 mg ODT tablet 
@Sumatriptan (Imitrex) 25 mg, 50 mg, & 100 

mg tablet; 6 mg/0.5 ml injection 
@Zolmitriptan ZMT (Zomig) 2.5 mg & 5 mg 

tablet 

MUSCLE RELAXANTS 
Baclofen (Lioresal) 10 mg tablet 

Carisoprodol (Soma) (C-IV) 350 mg tablet 

Cyclobenzaprine (Flexeril) 5 mg & 10 mg tablet  

Diazepam (Valium) (C-IV) 2 mg & 5 mg tablet 

Methocarbamol (Robaxin) 500 mg & 750 mg 

tablet 
@Metaxalone (Skelaxin) 800 mg tablet 

NARCOLEPSY/ADHD AGENTS 
Adderall (C-II) 10 mg tablet 

Adderall XR (C-II) 5 mg, 10 mg, 15 mg, 20 mg, 

25 mg, & 30 mg capsule 

Dextroamphetamine (Dexedrine) (C-II) 15 SR 

capsule 

Methylphenidate (Concerta) (C-II) 18 mg, 27 

mg, 36 mg, & 54 mg SR tablet 

Methylphenidate (Ritalin) (C-II) 5 mg & 10 mg 

tablet 

OPHTHALMIC AGENTS 
ANTIGLAUCOMA 

Betaxolol (Betoptic S) 0.25% ophthalmic drops 

Brimonidine (Alphagan/P) 0.15% & 0.2% 

ophthalmic solution 

Dorzolamide (Trusopt) 2% ophthalmic drops 

Latanoprost (Xalatan) 0.005% ophthalmic 

solution 

Pilocarpine 1%, 2%, & 4% ophthalmic solution; 

4% ophthalmic gel 

Timolol (Timoptic/XE) 0.25% & 0.5% drops; 

0.25% & 0.5% gel 

ANTI-INFECTIVES 

Erythromycin (Ilotycin) 5 mg/gm ophthalmic 

ointment 

Gentamicin 0.3% ophthalmic solution; 0.3% 

ophthalmic ointment 

Maxitrol ophthalmic ointment 

Moxifloxacin (Vigamox) 0.5% ophthalmic 

solution 

Polysporin opthalmic ointment 

Polytrim ophthalmic solution 

Sulfacetamide sodium 10% ophthalmic solution 

Tobradex ophthalmic solution & ophthalmic 

ointment 

MISCELLANEOUS 

Artificial Tears 

Celluvisc drops  

Cromolyn (Crolom) 4% ophthalmic solution 
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@Cyclosporine (Restasis) 0.05% ophthalmic 

solution 

Flourometholone (FML) 0.1% ophthalmic 

solution and ophthalmic ointment 

Lacrilube 

Loteprednol (Alrex) 0.2% ophthalmic soln 

Naphazoline (Naph-Con A) 0.1% ophthalmic 

solution 

Olopatadine (Patanol) 0.1% ophthalmic solution 

Olopatadine (Pataday) 0.2% ophthalmic soln 

Prednisolone 0.12% & 1% ophthalmic 

suspension 

OSTEOPOROSIS 
Alendronate (Fosamax) 5 mg, 10 mg, 35 mg, & 

70 mg tablet; 70 mg/75 ml oral solution 

Fosamax Plus D 70 mg/2800 unit & 70 

mg/5600 unit tablet 

Ibandronate (Boniva) 150 mg tablet 

Raloxifene (Evista) 60 mg 

OTIC AGENTS 
Auralgan otic solution 

Carbamide peroxide (Debrox) 6.5% otic 

solution 

Ciprodex otic suspension 

Cortisporin otic suspension 

Domeboro otic solution 

Ofloxacin (Floxin) 0.3% otic solution  

RECTAL AGENTS 
Hydrocortisone (Anusol-HC) 25 mg 

suppository 

Pramosone 1% cream 

RESPIRATORY AGENTS 
Spacer (Easivent) 

Spacer/Mask (Opti-Chamber) 

PO PRODUCTS 

Montelukast (Singulair) 4 mg packet; 4 mg & 5 

mg chewable tablet; 10 mg tablet 

Theophylline (Theocron/Theo-24) 200 mg,  

300 mg, & 400 mg ER tablet; 300 mg &  

400 mg ER capsule; 80 mg/15 ml elixir 

NASAL INHALANTS 

Azelastine (Astelin) 137 mcg nasal spray 

Fluticasone (Flonase) 

Mometasone (Nasonex) 

Oxymetazoline (Afrin) 0.05% nasal spray 

Sodium Chloride (Sea Soft) 0.65% spray  

ORAL INHALANTS 

Advair 100 mcg/50 mcg, 250 mcg/50 mcg, &  

500 mcg/50 mcg diskus; 45 mcg/21 mcg,  

115 mcg/21 mcg, & 230 mcg/21 mcg HFA 

MDI 

Albuterol (Proventil) HFA MDI; 0.5% & 

0.083% unit dose nebulizer solution 

Budesonide (Pulmicort) 0.25 mg & 0.5 mg 

respule 

Combivent MDI 

Dulera 100/5 mcg and 200/5 mcg inhaler 

Fluticasone (Flovent) 44 mcg, 110 mcg, &  

220 mcg HFA MDI; 50 mcg, 100 mcg, & 250 

mcg diskus 

Ipratropium (Atrovent) MDI; 0.02% unit dose 

nebulizer solution 

Levalbuterol (Xopenex) HFA 

Mometasone (Asmanex Twisthaler) 110 mcg & 

220 mcg 

Salmeterol (Serevent) diskus 

Tiotropium (Spiriva) INH capsule 

MISCELLANEOUS AGENTS 
Epinephrine (Epipen/-Jr) 0.15 mg & 0.3 mg 

syringe (single or twinject) 

Finasteride (Proscar) 5 mg tablet 

Methylergonovine (Methergine) 0.2 mg tablet 

Pill Cutter 
@Sildenafil (Viagra) 25 mg, 50 mg, & 100 mg 

THYROID PREPARATIONS 
Methimazole (Tapazole) 10 mg tablet 

Propylthiouracil 50 mg tablet 

Levothyroxine (Synthroid) 25 mcg, 50 mcg,  

75 mcg, 88 mcg, 100 mcg, 112 mcg,  

125 mcg, 137 mcg, 150 mcg, 175 mcg, 200 

mcg, & 300 mcg tablet 

TOPICAL PREPARATIONS 
ANTI-INFECTIVES 

Bacitracin topical ointment 

Clotrimazole (Lotrimin) 1% cream 

Ketoconazole (Nizoral) 2% cream 

Metronidazole (Noritate) 1% cream 
@Mupirocin (Bactroban) 2% ointment 

Mycolog II cream 

Nystatin 100,000 U/gm cream & ointment 

Silver Sulfadiazine (Silvadene) 1% cream 

STEROIDS 

Betamethasone Dipropionate (Diprolene) 0.05% 

ointment 

Betamethasone Valerate (Valisone) 0.1% cream 

& lotion 

Clobetasol (Temovate) 0.05% cream & 

ointment 

Desonide (Tridesilon) 0.05% Cream 

Fluocinonide (Lidex) 0.05% ointment, gel, 

cream 

Hydrocortisone 1% & 2.5% Cream 

Hydrocortisone Valerate (Westcort) 0.2% 

cream 

Triamcinolone (Kenalog) 0.1% & 0.5% cream; 

0.1% ointment 

MISCELLANEOUS TOPICAL 

PREPARATIONS 

@Acyclovir (Zovirax) 5% ointment 

Aluminum Chloride (HyperCare) 20% topical 

solution 

Ammonium Lactate (Lac-Hydrin) 12% lotion 

Dermacerin moisturizing cream 

Diclofenac (Voltaren) 1% gel 

Flourouracil (Efudex) 5% cream 

Imiquimod (Aldara) 5% cream 

Lidocaine (Lidoderm) 5% patch 

Lidocaine (Xylocaine) 2% jelly; 5% ointment 

Permethrin (Elimite) 5% cream  

Pimecrolimus (Elidel) 1% cream 

Salicylic acid (Compound W) 17% gel 

Selenium Sulfide (Selsun) 2.5% shampoo 

URINARY AGENTS 
Alfuzosin (Uroxatral) 10 mg tablet 

Desmopressin (DDAVP) 0.1 mg & 0.2 mg 

tablet 

Oxybutynin (Ditropan/XL) 5 mg tablet; 5 mg,  

10 mg, & 15 mg ER tablet 

Tamsulosin (Flomax) 0.4 mg capsule 

Tolterodine (Detrol LA) 2 mg & 4 mg ER 

capsule 

Phenazopyridine (Pyridium) 100 mg & 200 mg 

tablet 

VAGINAL PREPARATIONS 
Terconazole (Terazol 7) vaginal cream 

Clindamycin (Clindesse) 2% vaginal cream 

Metronidazole (Vandazol) 0.75% vaginal gel 

VITAMINS & MINERALS 
Calcium with Vitamin D 600 mg/400 IU tablet 

Cyanocobalamin (B12) 1000 mcg/ml injection, 

1 ml vial 

D-Vi-Sol solution 

Ergocalciferol (Vitamin D) 50,000 U capsule 

Ferrous Sulfate 325 mg tablet; 15 mg/1 ml 

solution  

Folic Acid 1 mg tablet 

Multivitamin 

Poly-Vi-Sol solution 

Prenatal Vitamin 

Pyridoxine (B6) 50 mg tablet 

Syringe, B-12 3ml 25G x 5/8” and 25G x 1” 

Thiamine (B1) 50 mg tablet 
@Tocopherol (Vitamin E) 400U 
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FORMULARY RESTRICTIONS 
 
@

Acyclovir Ointment: Limited to one tube 

per 30 days 
@

Cyclosporine (Restasis): Must be 

prescribed by eye-care providers only 
@

Metaxalone: Use only after failed trial of 

cyclobenzaprine (Flexeril) 
@

Mupirocin Ointment: Limited to one tube 

per 30 days 
@

Omega-3 Acid (Lovaza): Prior 

Authorization Required 
@

Rizatriptan: Max of 12 tabs/30 days; up 

to 36 tabs/90 days 
@

Sertraline: Doses > 200 mg daily must be 

from psychiatric only 
@

Sildenafil: Max of 6 tabs/30 days; up to 

18 tabs/90 days 
@

Sumatriptan: Max of 18 tabs/30 days; up 

to 54 tabs/90 days 
@

Vitamin E: Primary dysmenorrheal 

treatment only 
@

Zolmitriptan: Max of 12 tabs/30 days; up 

to 36/90 days 

 

Underlined items are available within 3 

duty days of receipt of valid prescription. 

 

Dashed-underlined items are available 

within 5 duty days of receipt of valid 

prescription. 

 

Medication availability may be subject to 

change due to wholesaler or 

manufacturer availability. 

 

 

Although medications are provided at no 

cost to our patients, this service is not 

free—the American taxpayer pays the 

bill. 

Please consider less expensive alternatives 

whenever possible when prescribing. 

       ALL PRESCRIPTIONS 
 

 Must contain the provider’s original or 

electronic signature; stamps must be 

accompanied by the provider’s 

signature. 

 Will be filled generically when 

available. 

 Indications for use are highly 

encouraged to prevent prescription 

errors. 

 

 

NON-CONTROLLED 

PRESCRIPTIONS 
 

 Honored up to 365 days from the date 

the prescription was written. 

 Antibiotic prescriptions over 10 days 

old will be filled at the discretion of 

the pharmacy. 

 Maintenance medications may be 

written for up to a 90 day supply with 

a maximum of 3 refills when 

requested by the prescriber. 

 All other medications may be written 

for up to a 30 day supply with a 

maximum of 11 refills. 

 

CONTROLLED PRESCRIPTIONS 
 

 C-III, C-IV, & C-V medications are 

honored up to 180 days from the date 

the prescription was written. 

 C-II medications will be filled at the 

discretion of the pharmacy and may 

not be refilled. 

 Maintenance medications may be 

written for up to a 90 day supply with 

a maximum of 1 refill when requested 

by the prescriber. 

o C-II mediations may not be 

refilled. 

o C-III, C-IV, & C-V medications 

with “prn” in the sig are not 

considered maintenance. 

 All other medications may be written 

for up to a 30 day supply with a 

maximum of 5 refills. 

 Providers are reminded to include their 

DEA number on all controlled 

prescriptions. 
 

 

HOURS OF OPERATION 
 

 Monday - Friday 0730-1630 

 Filling of prescriptions written by 

civilian providers ends daily at 1615 

 Closed weekends, Federal holidays, 

Family days, and for mandatory 

training (2
nd

 and 4
th

 Thursday of the 

month 1100-1630) 

 

WAYS TO REFILL YOUR 

PRESCRIPTION 
 

 Use Tricare online at 

www.tricareonline.com!  

 Call in your refill to 1-478-327-8150 

or 1-800-537-2137 

o Call in before 1400 and it will be 

available for pick-up after 1500 

the next duty day (excluding 

federal holidays, family days, and 

mandatory training)! 

o For example, if the prescription is 

called in on Saturday and Monday 

is a holiday, the prescription will 

be ready Wednesday after 1500. 

 If used correctly, the above two 

options will result in limited wait time 

when picking up your prescription at 

the pharmacy. 

 Walk-up refills are done on an 

emergency basis only.  Please plan 

accordingly!!! 

 

 

ITEMS NEEDED TO PICK UP OR 

DROP OFF A PRESCRIPTION 
 

 ALL beneficiaries over the age of 18 

o Patient’s military ID (or front and 

back copy) 

 Non-Active Duty members 

o Third Party Collection “Yellow 

Card”- this process has gone 

electronic as of July 2011! 
 

 


